

GENERIC NAME	STRENGTH	THERAPEUTIC CATEGORY
ANTI-ALLERGY		
Fexofenadine Hydrochloride Tablet	120 mg, 180 mg	Allergy & Respiratory Relief
Hyoscine Butylbromide Tablet	10 mg	Allergy & Respiratory Relief
Levocetirizine Hydrochloride & Montelukast Sodium Tablet	5 mg, 10 mg	Allergy & Respiratory Relief
Beclomethasone + Salbutamol	100mcg + 200mcg	Antiasthmatic & COPD
Fluticasone + Salmeterol	100mcg + 50mcg	Antiasthmatic & COPD
Fluticasone + Salmeterol	250mcg + 50mcg	Antiasthmatic & COPD
Formoterol + Budesonide	6mcg + 100mcg	Antiasthmatic & COPD
Formoterol + Budesonide	6mcg + 200mcg	Antiasthmatic & COPD
ANTI DIABETIC		
Sitagliptin Phosphate	25mg, 50mg, 100mg	Anti - Diabetic
Sitagliptin Phosphate & Metformin	50+500mg (US), 50mg + 850mg (EU), 50mg + 1000mg (EU, US)	Anti - Diabetic
Pirfenidone	267mg, 801mg	Anti - fibrotic
Rosuvastatin Calcium	5 mg, 10 mg, 20 mg and 40 mg	Anti - hyperlipidemic
Dimethyl Fumarate	120mg, 240mg	Anti- Sclerotic
ANTIBIOTICS AND ANTIFUNGAL		
Doxycycline Hylycate Capsule	100 mg	Antibiotics
Ofloxacin Tablet	200 mg	Antibiotics
Linezolid 600mg	600mg	Antibiotics
Azithromycin Tablet	250mg, 500 mg	Antibiotics
Mupirocin Ointment	2%	Antibiotics
Ofloxacin & Ornidazole Tablet	200 mg & 500 mg	Antibiotics
Amoxicillin trihydrate +Potassium Clavulanate	125mg+31.5mg, 200mg+28.5mg, 400mg+5mg, 500mg+125mg, 250+125, 200mg+285mg	Antibiotics and Antifungal
Amoxicillin	500mg	Antibiotics and Antifungal
Cefixime tab	50, 100, 200 mg	Antibiotics and Antifungal
Micafungin Sodium for Injection	50mg	Antibiotics and Antifungal
Clotrimazole cream	1%	Antibiotics and Antifungal
Itraconazole Capsule	200 mg, 100 mg	Antibiotics and Antifungal
Ketoconazole Cream	2%	Antibiotics and Antifungal
Miconazole Nitrate Cream	2%	Antibiotics and Antifungal
Terbinafine Cream	1%	Antibiotics and Antifungal
ANTIDIABETIC		
Sitagliptin Tablet	25, 50, 100 mg	Antidiabetic
VildagliptinTablet	50 mg	Antidiabetic
Gliclazide + Metformin	80mg + 500mg	Diabetes
ANTI-HYPERTENSIVE		
Atorvastatin Calcium	10 mg, 20 mg, 40 mg and 80 mg	Anti-Hypertensive

GENERIC NAME	STRENGTH	THERAPEUTIC CATEGORY
Olmesartan Medoxomil	5mg, 20mg, 40mg	Anti-Hypertensive
Olmesartan Medoxomil and hydrochlorothiazide	20mg + 12.5mg, 40mg + 12.5mg, 40mg + 25mg	Anti-Hypertensive
Tadalafil	2.5 mg, 5 mg, 10 mg and 20 mg	Anti-Hypertensive
ANTI-INFLAMMATORY		
Beclomethasone, Miconazole & Neomycin Ointment	0.025% & 2% & 0.5%	Anti-inflammatory & Antibacterial Creams
Mometasone Cream	0.10%	Anti-inflammatory & Antibacterial Creams
Permethrin Cream	5%	Anti-inflammatory & Antibacterial Creams
Paracetamol & Caffeine Tablet	500 mg & 65 mg	Anti-inflammatory & Antipyretic
Paracetamol Tablet	500, 650, 1000 mg	Anti-inflammatory & Antipyretic
Aceclofenac and Paracetamol Tablet	100 mg & 325 mg	Anti-inflammatory & Antipyretic
Diclofenac Diethylamine, Linseed Oil, Methyl Salicylate & Menthol Gel	1.16% & 3% & 10% & 5%	Anti-inflammatory & Antipyretic
Diclofenac Potassium & Paracetamol Tablet	50 mg & 325 mg	Anti-inflammatory & Antipyretic
Naproxen Sodium Tablet	500 mg	Anti-inflammatory & Antipyretic
ANTI – COAGULANT, BLOOD & RELATED PRODUCTS		
Rivaroxaban	2.5mg, 10mg ,15mg,20mg	Anti - Coagulant
Human Normal Immunoglobulin for Intravenous use EP/IP (Solution for injection)	5.0g per 100 ml (5%)	Blood & Related Products
CENTRAL NERVOUS SYSTEM		
Oxcarbazepine	150mg, 300mg, 600mg	CNS - Central Nervous System
Carbamazepine	100mg, 200mg, 400mg	CNS - Central Nervous System
Divalproex Sodium ER 250mg	250mg	CNS - Central Nervous System
Divalproex Sodium ER 500mg	500mg	CNS - Central Nervous System
Levetiracetam	500 mg	CNS - Central Nervous System
Modafinil 100mg	100mg	CNS - Central Nervous System
Rizatriptan 10mg	10mg	CNS - Central Nervous System
Rizatriptan 5mg	5mg	CNS - Central Nervous System
Fluoxetine Capsule	20 mg	CNS - Central Nervous System
Pregabalin Capsule	75, 150, 200, 300 mg	CNS - Central Nervous System
Duloxetine DR Capsule	20, 30, 60 mg	CNS - Central Nervous System
Venlafaxine ER Capsule	37.5, 75, 150 mg	CNS - Central Nervous System

GENERIC NAME	STRENGTH	THERAPEUTIC CATEGORY
Iodixanol	320mg x 50 ml	Contrast Media
Iodixanol	320mg x 100 ml	Contrast Media
Iohexol	350 mg x 50 ml	Contrast Media
Iohexol	350 mg x 100 ml	Contrast Media
Iopamidol	370 mg x 100 ml	Contrast Media
Iopamidol	370 mg x 50 ml	Contrast Media
MRI media contrast - Gadopentetate Dimeglumine Injection USP	15ml	Contrast Media
CARDIOVASCULAR SYSTEM		
Ranolazine	375mg, 500mg, 750mg	CVS - Cardio Vascular System
Telmisartan + Hydrochlorothiazide	40 mg + 12.5mg	CVS - Cardio Vascular System
Atenolol Tablet	50 mg, 100mg	CVS - Cardio Vascular System
Chlorthalidone	25mg, 50mg	Thiazide - diuretic
GENERAL SYSTEM DISORDER		
Sildenafil	25mg, 50mg, 100mg	Erectile Dysfunction
Esomeprazole DR Capsule	20 mg, 40mg	Gastrointestinal
Omeprazole Delayed-Release Capsule	20 mg	Gastrointestinal
Pantoprazole Enteric coated Tablets	40 mg	Gastrointestinal
Rabeprazole Enteric coated Tablets	20 mg	Gastrointestinal
Rabeprazole Sodium for Inj.	20mg/vial	Gastrointestinal
Solifenacin succinate Tablet	5 mg, 10 mg	Gastrointestinal/ Urological
Tamsulosin ER Capsule	0.4 mg	Urological
Azathioprine	50mg	Immunosuppressants
Vecuronium Bromide Vial	4mg / vial	Muscle Relaxants
Celecoxib	50mg, 100mg, 200mg, 400mg	NSAID's
Diclofenac Potassium	50mg	NSAID's
Diclofenac Potassium (PFOS)	50mg	NSAID's
Deferasirox	90mg, 180mg, 360mg	Oral Iron Chelator
Tofacitinib Tablets	5mg	Rheumatoid Arthritis
Varenicline Tartrate	0.5mg, 1 mg	Smoking cessation
Astaxanthin 4mg (10%) + L- Glutathione 150mg Softgel	Combination	Supplements
ONCOLOGY / ANTI-CANCER		
Abiraterone Acetate 250mg	250mg	Oncology
Anastrazole Tablets	1mg	Oncology
Apalutamide	60mg	Oncology
Azathioprine	50mg, 100mg	Oncology
Bicalutamide	50mg, 150mg	Oncology
Binmetinib	15mg	Oncology

GENERIC NAME	STRENGTH	THERAPEUTIC CATEGORY
Busulfan	2mg	Oncology
Cabozantinib	20mg, 80mg	Oncology
Capecitabine	150mg, 500mg	Oncology
Dasatinib	20mg, 50mg, 70mg	Oncology
Enzalutamide tablet	40mg	Oncology
Erlotinib 150	150mg	Oncology
Estramustine Phosphate	140mg	Oncology
Etoposide	50/100mg	Oncology
Everolimus Tablets	0.75mg, 5mg, 10mg	Oncology
Exemestane	25mg	Oncology
Flutamide	250mg	Oncology
Gefitinib	250mg	Oncology
Hydroxyurea	200mg, 500mg	Oncology
Ibrutinib	140mg	Oncology
Imatinib	100mg, 400mg	Oncology
Lapatinib 250	250mg	Oncology
Larotrectinib	25mg, 100mg	Oncology
Lenalidomide Capsules	10mg, 15mg, 25mg	Oncology
Lenvatinib	4mg, 10mg	Oncology
Letrozole	2.5mg	Oncology
Megestrol Acetate	160mg	Oncology
Melphalan	2mg, 5mg	Oncology
Mercaptopurine	50mg	Oncology
Methotrexate	2.5mg, 5mg, 10mg	Oncology
Mycophenolate Moftil Tablets	250mg, 500mg	Oncology
Mycophenolate Sodium Tablets	180mg, 360mg	Oncology
Nilotinib	200mg	Oncology
Niraparib	100mg	Oncology
Olaparib	50mg, 150mg	Oncology
Osimertinib	80mg	Oncology
Palbociclib	75mg, 100mg, 125mg	Oncology
Ponatinib	15mg, 45mg	Oncology
Procarbazine	50mg	Oncology
Sirolimus	1mg, 2mg	Oncology
Sorafenib	200mg	Oncology
Sunitinib Malate Capsules	12.5mg, 25mg, 50mg	Oncology
Tacrolimus	0.5mg, 1mg, 5mg	Oncology
Tamoxifen	10mg, 20mg	Oncology
Temzolomide Capsules	20mg, 100mg, 250mg	Oncology
Thalidomide	50mg, 100mg	Oncology
Tucatinib	150mg	Oncology
Venetoclax	100mg	Oncology
Aprepitant	125mg, 80mg	Oncology

GENERIC NAME	STRENGTH	THERAPEUTIC CATEGORY
Bleomycin	15 IU	Oncology
Busulfan Liquid Injection	6mg/ml	Oncology
Carboplatin Injction IP/BP 150mg/15 ml	150 mg	Oncology
Carboplatin Injction IP/BP 450mg/45 ml	450 mg	Oncology
Carmustine powder for inj lyophil with solvent	100mg	Oncology
Cyclophosphamide for Inj.	500mg	Oncology
Cytarabine Inj. Solution Vial	100mg/5ml Vial	Oncology
Cytarabine Injection BP 100 mg/ml	100mg, 500 mg	Oncology
Docetaxel RTU Injection	20mg	Oncology
Docetaxel RTU Injection	40mg/ml	Oncology
Doxorubicin Inj. Solution for IV	10mg/5ml Vial	Oncology
Doxorubicin Injection	2mg/ml Vial	Oncology
Doxorubicin Lyophilized Vial	50mg/5ml Vial	Oncology
Epirubicin Inj. Solution for IV	10mg/5ml Vial	Oncology
Epirubicin Injection 10 mg/vial	10mg, 50mg, 100 mg	Oncology
Fludarabine Phosphate for Injection	50mg	Oncology
Fluorouracil Injection	50mg/ml Vial	Oncology
Gemcitabine RTU for Injection USP	200mg	Oncology
Gemcitabine RTU for Injection USP	1000mg	Oncology
L-Asparaginase for Inj. (Lyophilized)	5,000 IU	Oncology
Leuprolide acetate	11.25 mg per Vial	Oncology
Mercaptopurine	50mg	Oncology
Methotrexate BP	2.5mg	Oncology
Methotrexate Injection BP 25mg/ml	2ml Vial	Oncology
Methotrexate Injection BP 50mg/ml	10ml Vial	Oncology
Procarbazine Hydrochloride Capsule	50mg	Oncology
Tamoxifen BP	20mg	Oncology
Tretinooin (All Trans Retinoic Acid) 10	10mg	Oncology
TOPICAL CREAMS & OINTMENTS		
Betamethasone Dipropionate Cream	0.05%	Topical Creams & Ointments
Clobetasol Propionate & Salicylic acid Cream	0.05% & 6.0%	Topical Creams & Ointments

GENERIC NAME	STRENGTH	THERAPEUTIC CATEGORY
Clobetasol Propionate Cream	0.05%	Topical Creams & Ointments
Clobetasol Propionate, Gentamicin & Miconazole cream	0.05% & 0.10% & 2%	Topical Creams & Ointments
Clobetasol Propionate, Neomycin & Miconazole cream	0.05% & 0.5% & 2%	Topical Creams & Ointments